
 

Package leaflet: Information for the user 

 

Lasolvan, 15 mg/5 mL syrup 
Ambroxol hydrochloride 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse. 

 

What is in this leaflet 
1. What Lasolvan is and what it is used for 

2. Before you take Lasolvan 

3. How to take Lasolvan 

4. Possible side effects 

5. How to store Lasolvan 

6. Contents of the pack and other information 

 

 

1. What Lasolvan is and what it is used for 

 

Lasolvan is used as an expectorant. 

5 mL (1 measuring cup) contains 15 mg (3 mg/mL) of active substance ambroxol hydrochloride. 

Ambroxol helps to liquefy mucus and to cough it out. It decreases the viscosity of mucus and activates 

the movement of the ciliated epithelium, which induces the secretion of sputum in the respiratory tract. 

 

 

2. What you need to know before you use Lasolvan 

 

Do not take Lasolvan: 
- if you are allergic to ambroxol or any of other ingredients of this medicine (listed in section 6); 

- if you have a rare hereditary disorder that may cause unwanted reactions with some of the 

excipients of this medicine (see Lasolvan syrup contains), using this medicine is contraindicated. 

 

Warnings and precautions 
Talk to your doctor or pharmacist before taking Lasolvan. 

- If you have kidney function impairment or severe liver function impairment: please talk to your 

doctor before using Lasolvan. 

 

There have been reports of severe skin reactions in association with the administration of ambroxol. If 

skin reations (i.e red and flaky rash, blisters on mucous membranes, e.g in mouth, larynx, nose, eyes, 

genitalia) occur, stop using Lasolvan and seek medical advice immediately. 

 

Other medicines and Lasolvan 
Tell your doctor or pharmacist if you are using, have recently used or might use any other medicines. 

 

No clinically relevant unfavourable interactions with other medications have been reported. 

 

Pregnancy and breast-feeding 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a 

baby, ask your doctor of pharmacist for advice before taking this medicine. 
 



 

Lasolvan is not recommended during pregnancy and especially during the first trimester of pregnancy. 

The use of Lasolvan by breast-feeding mothers is not recommended, as ambroxol hydrochloride is 

excreted into breast milk. 

 

Driving and using machines 

Post-marketing data show no evidence of an effect on the ability to drive and operate machines. There 

are no studies evaluating the effects on the ability to drive or operate machines. 

 

 

3. How to take Lasolvan 
 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure. 

 

The recommended dose for adults and children above 12 years of age is 10 mL 3 times daily. 

The following doses are recommended for children under 12 years of age depending on the severity of 

the disease: 

children aged 6 to 12 years – 5 mL (1 measuring cup) 2-3 times daily, 

children aged 2 to 5 years – 2.5 mL (half a measuring cup) 3 times daily, 

children under 2 years – 2.5 mL (half a measuring cup) 2 times daily. 

 

Talk to your doctor if the symptoms do not improve after treatment of acute respiratory conditions 

with Lasolvan. 

 

Lasolvan can be taken independently of meal times. 

 

If you feel that the effect of Lasolvan is too strong or too weak, talk to your doctor or pharmacist. 

 

If you take more Lasolvan than you should 

In case of accidental ingestion of large amount of the medicine, consult a doctor. Based on accidental 

overdose and/or medication error reports, the observed symptoms are consistent with the known side 

effects of Lasolvan at the recommended doses and may need symptomatic treatment. 

 

If you forget to take Lasolvan 
If you forgot to take the medicine, use it as soon as possible. Do not take a double dose to make up for 

a forgotten dose. 

 

If you stop taking Lasolvan 

Take Lasolvan only if necessary and discontinue the treatment after the symptoms have subsided. 

 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

The evaluation of adverse effects is based on the following frequencies: 

very common:  occurs in more than 1 user out of 10 

common: occurs in one to 10 users out of 100 

uncommon: occurs in 1 to 10 users out of 1000 

rare:  occurs in 1 to 10000 users out of 10,000 

very rare: occurs in less than 1 user out of 10,000 

not known: cannot be estimated from the available data 

 

Nervous system disorders 

common: changes in taste sensation 

 

Respiratory, thoracic and mediastinal disorders 

common: pharyngeal hypoaesthesia (decreased sensitivity) 



 

 

Gastrointestinal disorders: 

common: nausea, hypoaesthesia (decreased sensitivity) of mouth mucosa 

uncommon: diarrhoea, vomiting, dyspepsia, dry mouth, abdominal pain 

not known: dry throat 

 

Skin and subcutaneous tissue damage: 

rare:  rash, urticaria 

not known: severe skin reactions (i.e blisters on skin and mucous membranes, red and flaky skin 

rash with subcutaneous nodules and blisters). 

 

Immune system disorders: 

rare:  hypersensitivity reactions 

not known: anaphylactic reactions (including anaphylactic shock), angioedema (rapidly 

developing edema of skin, subcutaneous tissue, mucous membranes or submucosa) and itching 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. You can also report side effects directly via 

www.ravimiamet.ee. By reporting side effects, you can help provide more information on the 

safety of this medicine. 
 

 

5. How to store Lasolvan 

 

 

This medicine does not require any special storage conditions. 

 

Use within 6 months after first opening of the bottle. 

 

Keep this medicine out of the sight and reach of children. 

 

Do not use this medicine after the expiry date which is stated on the carton and bottle. The expiry date 

refers to the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Lasolvan contains 
- The active substance is: 5 mL of syrup contains 15 mg of ambroxol hydrochloride. 

- The other excipients are: benzoic acid, hydroxyethyl cellulose, sucralose, wild berry aroma, 

vanilla aroma and purified water. 

 

What Lasolvan looks like and contents of the pack 

Amber glass bottle with a child-resistant cap, containing 100 mL (3 mg/mL) of transparent, colourless 

syrup. Package contains a measuring cup. 

 

Marketing Authorisation Holder 

sanofi-aventis Estonia OÜ 

Pärnu mnt. 139 E/2 

11317 Tallinn 

Estonia 

 

 



 

Manufacturer 

Delpharm Reims S.A.S 

10 Rue Colonel Charbonneaux 

51100 Reims 

France 

 

Boehringer Ingelheim España, S.A. 

Prat de la Riba, 50 

08174 Sant Cugat del Vallés (Barcelona) 

Spain 

 

For any information about this medicine, please contact the the Marketing Authorisation Holder: 

 

sanofi-aventis Estonia OÜ 

Pärnu mnt. 139 E/2 

11317 Tallinn 

Phone(+372) 627 3488 

 

This leaflet was last revised in April 2017. 


